
BRIAN CUJWBO
MTORNLY Ar LAW

86 W. Main St., Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

June 22, 2023

Public Service Commission
P.O. Box 615
Frankfort, KY 40602

RE: Martin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the June 22, 2023 Special Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:

[...]
6/16/23-6/30/23 O&M services
Insurance Policy Installment (6/10)
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
811 Services (May)
Legal Fees
Phone System (May)
Fees (May)
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts
Parts

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$ 230,435.87

Operations Account - Debt Service Funding
1 KIA

Transfer Amounts

$Monthly funding for KIA Bond/Loan 5,800.00

4-1



Martin County Water District, Inez KY
List of Bills for Consideration

22-Jun-23

AmountVendor Description

Monthly funding for lease payment
Monthly funding for loan

$ 1,200.002 KACo
3 KRW/Regions Bank

TOTAL
$ 10,800.00
$ 17,800.00

$ 248,235.87TOTAL OPERATIONS

Security Deposit Account

Customer
1 Mitchell Blackburn
2 Katie Hamilton
3 Jennifer Johnson
4 William Jarrell

TOTAL

$ 56.18
52.60
30.08
21.72

Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer

$
$
$
$ 160.58

4-2



II mm # WATER RESOURCES 'Alliance
Professional Water and Wastewater Operations

Martin County Water District
OUR

MISSION

May 2023We partner
with

communities
to deliver the
finest water

and
wastewater

Administrative

Staff approved and posted the yearly CCR to the website and distributed to
the appropriate locations.

services
available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

Water Treatment

WTP Operators performed routine backwashing of filters on Clarifiers 1 & 2 to
ensure proper filtration. WTP operators also collected bi-weekly and special
bacteriological and fluoride distribution system samples for system monitoring
and compliance.

Performed routine maintenance on High Service Pump 2 and both Turkey BPS
pumps at WTP.

Hauled over 20 loads of sludge from backwash decant pit for disposal.

DEQ Controls removed the defunct VFD for High Service Pump 1 and
mounted the new WEG VFD in the control cabinet. DEQ is planning to finish
electrical hookups on the new VFD the last week of June.

Pace Construction and Leger Electric installed the automatic transfer switch
for the Generac generator at the WTP. Once Clarifier 1 repairs are complete,
Southern Flow, Inc. will finish generator set-up.

Two outside contractors inspected the raw water intake VFD and were unable
to diagnose possible issues, likely indicating major internal issues.

New pressure-rated piping was installed in the chemical feed room to deliver
chlorine to each filtration unit.

Pace Construction continued welding work in the underdrain and center basin
of Clarifier 1 to repair additional leaks.Alliance Water

Resources, Inc.
WTP Operators Garrett McKinney and Joshua Vaughan passed the
Sacramento State Water Treatment Plant Operator Vol. 1 course.206 S. Keene

St. Columbia,
MO 65201

Collected quarterly Disinfection Byproduct Samples from points throughout
the distribution system.(573) 874-8080

6A-1



11 M W* WATER RESOURCES 'A nance
Professional Water and Wastewater Operations

Martin County Water District
Installed new pH probe for the benchtop pH and temperature meter to ensure accurate readings
for reporting and process control.

Ordered Stenner chemical pump motor repairs kits to repair unused pumps and save money on
replacing entire units.

Adjusted the belt drive on the mechanical flash mixer at the WTP to ensure belt longevity and
proper coagulation in the initial stage of the treatment process.

Distribution:

Uncovered buried valves at the old Muncy Pit on Blacklog Rd that allows crews to isolate Buck
Creek and Rockcastle tanks.

Ordered replacement 60 HP VFD for 40 East BPS. When the VFD is installed, a Surge Protection
Device will be installed to mitigate possible electrical issues due to inconsistent incoming power.

Mowed both sides of the dam and removed brush at the Curtis Crum Reservoir.

Mowed grass at BPS, master meter, and PRV sites.

Justin Staton and Steven Jude passed the Distribution Class 3 license exam.

Cleaned and organized all inventory in the distribution storage shed and removed unneeded
items for easier access and inventory tracking.

Replaced nonfunctional 6” gate valve that will allow crews to isolate Inez Elementary
without shutting down all of Coldwater Rd.

Performed routine maintenance on the distribution Takeuchi excavator.

Completed over 100 line locate requests, disconnects and reconnects, routine service
orders such as shut-off and setter replacement, and site remediations.

Uncovered a buried air relief valve at the highest elevation of the raw water transmission line
to the reservoir and tested to ensure there were no air lock issues on the transmission line.

Repaired the following main and service line leaks: 8” on Davella Rd, 2” on Columbus Preece
Rd, 8” on Blacklog Rd, 3” on Old Rt. 3, 4” on Turkey Creek Rd, 1 1

/4” near Riverside Apts, 2”
on Coldwater Rd and 15 %" service line leaks.

Greased and changed oil in the Davella booster station pump.

Calibrated new Hach Colorimeter to be used by the Leak Detection Team. This will allow the
Leak Detection crew to test for free and total chlorine while in the field instead of taking
individual samples to the WTP.

6A-2



11 m m m WATER RESOURCESA! ! 'Mice
Professional Water and Wastewater Operations

Martin County Water District

Set-up 600 HP diesel-driven, vacuum assisted pump to feed the Curtis Crum Reservoir from
the Tug River. The pump is rated to deliver 2,300 - 2,700 GPM to the reservoir.

Safety

The monthly safety meeting was held on May 2nd and covered Electrical Safety.

Training

Project Updates

PROJECTSAMOUNTSOURCE
A, B, C, DAML Pilot Nexus Grant-2017 $3,450,000
B, CCOE 531 (25% Match) $1,869,718

$1,200,000 FARC Grant
$2,000,000AML Pilot Nexus Grant-2018
$8,519,718Total Grant

6A-3



II m m # WATER RLSOlIUCLSnance
Professional Waler and Wastewatei Operations

Martin County Water District

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state and federal safe drinking water
act requirements, including chlorine, fluoride, iron, pH, manganese, solids,
turbidity, and bacteriological analysis.

Water Plant Operation

Water Pumped
May

Total Water Production (gallons) 47,131,000

Total Water Metered/Billed (gallons) 14,714,000

Other Water Used (gallons) 429,000

1.520 MGDAverage Daily Flow (Million Gallons per Day)

1.621 MGDMaximum Daily Flow

Fluoride Used (lbs.) 438

Chlorine Used (lbs.) 1,389.3

Lab Tests 3,801

6A-4



Alliance
Professional Water arid Wastewater Operations

Martin County Water District

Water Quality Analysis

Special RepeatTest Routine
6 (Pass) 0Bacteriological 10 (Pass)

Minimum LimitReported
0.72 mg/I
Average

0.6 mg/IFluoride
Plant Sample

31

0.2 mg/IChlorine Low
Readings
Total - 0.73Total- 34

Free- 34Distribution
Sample mg/L

Free - 0.78
mg/L

Customer Service Request and Work Orders

3323Meter Reads

Meter Sets 30

Turn offs-Close account 25

0Taps

17Meter Changes

Disconnects for Non-payment 43

3Boil Notices

181Line Locates

Water Leaks/Breaks 44

Other/Investigates 130

6A-5



11 mmm WATER RESOURCESAlliance
Professional Water and Wastewater Operations

Martin County Water District

Water Main Breaks & Service Lines

Loss (Gallons)LocationDate
787,830Haney Ln5/23/23

Calf Creek 503,4575/31/23
664,480Beatrice Loop5/24/23

1,118,792Whitt Ln5/30/23
Rockcastle Rd 2,542,6545/25/23
Turkey CrkRd 508,5315/30/23
Tomahawk Rd 2,542,6545/18/23

5,872,008Mountain Enterprise Dr5/10/23
1,534,551Mudford Rd5/11/23
393,000Mary Dr5/9/23

2,348,855Harless Dr5/9/23
Justin Dr 551,4815/9/23

6A-6



it mmm VYATFK RI- SCHIIO.SAlliance
Professional Water and Wastewater Operations

Martin County Water District

Repair Expenses Ending April 2023

Annual Budget % Budget
/ Line Item

Actual YTD
Expended

$0 $5,000 0%Bldg. & Grounds Maintenance
44%$8,796 $20,000Vehicle Maintenance
9%$10,000$912Water Plant Maintenance

$50,000 120%$60,453Distribution System
Maintenance

$10,000 46%$4,670Water Meter Maintenance
$3,141 1%$38Street Maintenance

76%$98,141$74,869Totals

Chemical Expenses Ending April 2023

Annual Budget % Budget
/ Line Item

Actual YTD
Expended

42%$4,660 $11,000Sodium Hydroxide
$15,000$781 5%Polymer
$30,000 48%$14,658Alum (DELPAC)
$20,000$14,386 71%Chlorine
$19,000 4%$742Permanganate
$7,000 132%$9,297Fluoride

$3,221 $8,000 40%Chemicals Other - Water
$110,000$47,745 43%Totals

6A-7



m WATER RESOURCEShi IJiance
Professional Water and Wastewater Operations

Martin County Water District

Notes:
1) Building & Grounds Maintenance

a. $0.00

2) Vehicle Maintenance
a. Advance Auto $20.54
b. Oil Changers $109.14
c. Oil Changers $46.10
d. Advance Auto $10.59
e. Advance Auto $4.12
f. Advance Auto $55.08
g. Comdata Corp. $0.98
h. Oil Changers $61.25
i. Oil Changers $54.19
j. Capital Tire $391.57
k. Advance Auto $21.19
L. Advance Auto $15.14
m. O’Reilly Auto $224.32

3) Water Plant Maintenance
a. Evans Hardware $13.97

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. CITCO Water $594.52
b. Kirk Excavating $500.00
c. Vernon Manufacturing $775.00
d. Jabo Supply $621.13
e. Evans Hardware $52.99
f. Consolidated Supply $1,110.06
g. Consolidated Supply $1,758.67
h. Consolidated Supply $663.75
i. Consolidated Supply $1,158.20
j. Consolidated Supply $183.07
k. Family Dollar $10.44

6) Meter Maintenance
a. Consolidated Supply $1,042.21
b. Consolidated Supply $679.78
c. Consolidated Supply $382.67

7) Sodium Bisulfite
a. CITCO Water $226.93

6A-8



]|mm•WATER RESOURCESA11 ince
Professional Water and Waslewatoi Operations

Martin County Water District
8) Sodium Hydroxide

a. Brenntag Mid-South $2,897.36

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. Brenntag Mid-South $781.29

11) Alum
a. CITCO Water $3,284.63
b. CITCO Water $3,284.63

12) Chlorine
a. CITCO Water $2,222.93
b. CITCO Water $3,334.39

13) Permanganate
a. $0.00

14) Fluoride
a. CITCO Water $1,449.57

15) Chemicals Other -Water
a. $0.00

6A-9



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

Water Utility: Martin County Water District

Year:For the Month of: 2023May

WATER PRODUCED AND PURCHASED1
47,131Water Produced

Water Purchased
2
3

47,131TOTAL PRODUCED AND PURCHASED4
5

WATER SALES6
9,275Residential

Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7
2,8218

9
10
11

2,61812
13

14,714TOTAL WATER SALES14
15

OTHER WATER USED16
429Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

17
18
19
20
21

TOTAL OTHER WATER USED 42922
23

WATER LOSS24
Tank Overflows
Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

25
19,63826
12,35027

28
29
30

31,988TOTAL WATER LOSS31
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34

WATER LOSS PERCENTAGE35
67.87%(Line 31 divided by Line 4)36

6B



MARTIN COUNTY WATER & SANITATION DISTRICT
LEAK ADJUSTMENT REQUESTS
6/16/2023

replaced hot water pop off valve
1894.95BILLED GALLONS/COST 490,670

83.38AVG GALLONS/BILL 6,000
LEAK GALLONS/PURCH COST 969.34484,670
PAY (avg+leak cost) 1052.72

842.23WRITE OFF (billed-avg-purch cost)
0.00 842.23LATE PENALTIES TO ADJ

replaced seal in toilet tank
88.42BILLED GALLONS/COST 6,480

106.77BILLED GALLONS/COST 8,230
AVG GALLONS/BILL 62.404,000

4.96LEAK GALLONS/PURCH COST 2,480
8.46LEAK GALLONS/PURCH COST 4,230

67.36PAY (avg+leak cost)
119.37WRITE OFF (billed-avg-purch cost)

0.00LATE PENALTIES TO ADJ 119.37

replaced kitchen faucet
BILLED GALLONS/COST 30,290 338.18

242.83BILLED GALLONS/COST 21,200
51.91AVG GALLONS/BILL 3,000
54.58LEAK GALLONS/PURCH COST 27,290

LEAK GALLONS/PURCH COST 18,200 36.40
106.49PAY (avg+leak cost)
438.12WRITE OFF (billed-avg-purch cost)

0.00LATE PENALTIES TO ADJ
451.9730,290SEWER

21,200 317.35SEWER
AVG SEWER/BILL 47.813,000

27,290 404.16LEAK SWR ADJ
LEAK SWR ADJ 18,200 269.54
SWR PAY (AVG-LEAK) 95.62

578.08SWR WRITE OFF
0.00 1,016.20SWR PENALTIES TO ADJ

leak was on MCWD side of setter

BILLED GALLONS/COST 9,850 119.65
41.42AVG GALLONS/BILL 2,000

LEAK GALLONS/PURCH COST 7,850 15.70
57.12PAY (avg+leak cost)

6C-1



62.53WRITE OFF (billed-avg-purch cost)
0.00 62.53LATE PENALTIES TO ADJ

Pool fill up
327.276,920SEWER
52.813000SWR PAY (AVG-LEAK)

274.46 274.46SWR WRITE OFF

repaired broken line between meter and home
167.7214,040BILLED GALLONS/COST

72.895,000AVG GALLONS/BILL
18.089,040LEAK GALLONS/PURCH COST
90.97PAY (avg+leak cost)
76.75WRITE OFF (billed-avg-purch cost)
0.00 76.75LATE PENALTIES TO ADJ

replaced line from meter to home
203.7017,470BILLED GALLONS/COST
113.288,850BILLED GALLONS/COST

62.404,000AVG GALLONS/BILL
26.9413,470LEAK GALLONS/PURCH COST

9.704,850LEAK GALLONS/PURCH COST
89.34PAY (avg+leak cost)

217.94WRITE OFF (billed-avg-purch cost)
0.00 217.94LATE PENALTIES TO ADJ

repaired broken line near meter
64.084,160BILLED GALLONS/COST
50.022,820BILLED GALLONS/COST
41.422,000AVG GALLONS/BILL

4.322,160LEAK GALLONS/PURCH COST
1.64820LEAK GALLONS/PURCH COST

45.74PAY (avg+leak cost)
66.72WRITE OFF (billed-avg-purch cost)
0.00LATE PENALTIES TO ADJ

64.994,160SEWER
45.142,820SEWER

AVG SEWER/BILL 33.002,000
31.992,160LEAK SWR ADJ
12.14820LEAK SWR ADJ

66.00SWR PAY (AVG-LEAK)
44.13SWR WRITE OFF

0.00 110.85SWR PENALTIES TO ADJ

Pool fill up
289.9519,350SEWER
62.624000SWR PAY (AVG-LEAK)

6C-2



227.33SWR WRITE OFF 227.33

repaired leak in bathroom
201.50BILLED GALLONS/COST 17,260
285.21BILLED GALLONS/COST 25,240

93 87AVG GALLONS/BILL 7,000
20.5210,260LEAK GALLONS/PURCH COST
36.4818,240LEAK GALLONS/PURCH COST

114.39PAY (avg+leak cost)
335.84WRITE OFF (billed-avg-purch cost)
28.52LATE PENALTIES TO ADJ

259.0017,260SEWER
377.1825,240SEWER

AVG SEWER/BILL 107.057,000
151.9510,260LEAK SWR ADJ
270.13LEAK SWR ADJ 18,240

214.10SWR PAY (AVG-LEAK)
422.08SWR WRITE OFF

37.72 757.92SWR PENALTIES TO ADJ

Pool fill up
102.016,660SEWER

2000 33.00SWR PAY (AVG-LEAK)
69.01SWR WRITE OFF 69.01

leak was in back of toilet
135.20BILLED GALLONS/COST 10,940

41.42AVG GALLONS/BILL 2,000
17.888,940LEAK GALLONS/PURCH COST
59,30PAY (avg+leak cost)
75.90WRITE OFF (billed-avg-purch cost)
0.00 75.90LATE PENALTIES TO ADJ

leak was in back of toilet
111.398,670BILLED GALLONS/COST

41.42AVG GALLONS/BILL 2,000
13.346,670LEAK GALLONS/PURCH COST
54.76PAY (avg+leak cost)
56.63WRITE OFF (billed-avg-purch cost)
0.00 56.63LATE PENALTIES TO ADJ

repaired toilet
254.89BILLED GALLONS/COST 22,350

41.422,000AVG GALLONS/BILL
20,350 40.70LEAK GALLONS/PURCH COST

82.12PAY (avg+leak cost)
172.77WRITE OFF (billed-avg-purch cost)

6C-3



25.49LATE PENALTIES TO ADJ
3343822,350SEWER

AV6 SEWER/BILL 2,000 33.00
301.3820,350LEAK SWR ADJ
33.00SWR PAY (AVG-LEAK)

301.38SWR WRITE OFF
33.44 474.15SWR PENALTIES TO ADJ

Pool fill up
576.2338,680SEWER

2000 33.00SWR PAY (AVG-LEAK)
543.23 543.23SWR WRITE OFF

Pool fill up
412.4327,620SEWER
62.62SWR PAY (AVG-LEAK) 4000

349.81 349.81SWR WRITE OFF

repaired broken line under home
274.0924,180BILLED GALLONS/COST

7,160 95.55BILLED GALLONS/COST
62.404,000AVG GALLONS/BILL
40.3620,180LEAK GALLONS/PURCH COST

6.323,160LEAK GALLONS/PURCH COST
102.76PAY (avg+leak cost)
260.56WRITE OFF (billed-avg-purch cost)

0.00 260.56LATE PENALTIES TO ADJ

repaired broken line near meter
243.1421,230BILLED GALLONS/COST
395.5635,760BILLED GALLONS/COST
146.3212,000AVG GALLONS/BILL

18.46LEAK GALLONS/PURCH COST 9,230
47.5223,760LEAK GALLONS/PURCH COST

164.78PAY (avg+leak cost)
426.40WRITE OFF (billed-avg-purch cost)
39.56 465.96LATE PENALTIES TO ADJ

repaired leak in line near meter
213.9818,450BILLED GALLONS/COST

41.422,000AVG GALLONS/BILL
32.9016,450LEAK GALLONS/PURCH COST
74.32PAY (avg+leak cost)

139.66WRITE OFF (billed-avg-purch cost)
0.00LATE PENALTIES TO ADJ

276.6218,450SEWER
AVG SEWER/BILL 33.002,000

6C-4



243.6216,450LEAK SWR ADJ